
minnkotamotors.com

INSTALLATION

PaRTs lIsT VIeW PoWeRDRIVe V2 & RIPTIDe sP

ITEM 
#

PART  
NUMBER DESCRIPTION QTY

POWERDRIVE V2

1 2990282 HeaD assY, V2, IP2 1

2 2994180 ReMoTe assY, i-PIloT lInK 1

3 2370712 baTTeRY, lIPo PaCK 1

4 2374637 o-RInG, baTTeRY seal 1

5 2376421 DooR, baTTeRY 1

6 2383442 sCReW-3MM X .5 PPH MaCHIne 4

7 2994908 baG assY, i-PIloT lInK, V2 1

8 2372100 sCReW-#8-18 X 5/8 THD* (ss 4

9 2370817 lanYaRD,RMT w/CaRabIneR 1

10 2376716 PlUG, sTRaIn RelIef V2/sP 1

11 2332104 sCReW-1/4-20 X 5/8 s/s 2

12 2376312 TIe WRaP,blaCK,UV ResIsT.
nYlon

5

13 2375403 HeaTsHRK .375X2 aDHV lIneD 4

14 2994909 baG assY, i-PIloT lInK, PoWeR 1

15 2373241 Cable, Usb ReMoTe CHaRGeR 1

16 2375900 aDaPTeR, Usb PoWeR PoRT 1

17 2377156 ManUal-CD, i-PIloT lInK 1

18 2377155 ManUal QCK Ref, i-PIloT lInK 1

19 490389-1 Cable, eTH (M12-M-M12-f, 30’ 1

RIPTIDE SP

1 2990283 HeaD assY, sP, IP2 1

2 2994180 ReMoTe assY, i-PIloT lInK 1

3 2370712 baTTeRY, lIPo PaCK 1

4 2374637 o-RInG, baTTeRY seal 1

5 2376421 DooR, baTTeRY 1

6 2383442 sCReW-3MM X .5 PPH MaCHIne 4

7 2994908 baG assY, i-PIloT lInK, V2 1

8 2372100 sCReW-#8-18 X 5/8 THD* (ss 4

9 2370817 lanYaRD,RMT w/CaRabIneR 1

10 2376716 PlUG, sTRaIn RelIef V2/sP 1

11 2332104 sCReW-1/4-20 X 5/8 s/s 2

12 2376312 TIe WRaP,blaCK,UV ResIsT.
nYlon

5

13 2375403 HeaTsHRK .375X2 aDHV lIneD 4

14 2994909 baG assY, i-PIloT lInK,PoWeR 1

15 2373241 Cable, Usb ReMoTe CHaRGeR 1

16 2375900 aDaPTeR, Usb PoWeR PoRT 1

17 2377156 ManUal-CD, i-PIloT lInK 1

18 2377155 ManUal QCK Ref, i-PIloT lInK 1

19 490389-1 Cable, eTH (M12-M-M12-f, 30’ 1


